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THREE ROUNDS AGAINST BOTH GRANITE AND WOOD

COMPARISON SERIES

IMPACT TEST

Wood Butcher Block

Granite

Samples were tested per 
NEMA LD 3 - 2005, but with 
an unsupported test frame in 
order to better simulate how a 
countertop would behave 
when installed.

To recap, the impact test was 
conducted at a height of 62 
inches, at which the laminate 
sustained no visible damage.
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